ssanranas. FCC RADIO TEST REPORT

Report No. : FG342647B

LTE Band 7

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

[m:] [ml
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.91 dBm) ™M1[1] 14.92 dBm)
90900 GHz 2.53348200 GHz
= *: Bre 4.485514486 MHz @ Occ B 4496 MHz
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-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.535009 GHz 14,91 dam ML 2.533482 GHz 14,32 dam
T1 1 2,5327522 GHz 9.61 dBm Oce Bw 4,485514456 MHz T1 L 2.5327622 GHz 8.72 dBm Oce Bw 4.495504496 MHz
T2 1 2,5372378 GHz 9.64 dam T2 1 2.5372577 GHz 8.56 dam
L I 4 [S JL 4 -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.44 dBm) ™M1[1] 16.03 dBm)
- 11 2.5919230 GHz - . 2.5391360 GHZ]
X - a 9.070920071 MHz ¥, 9.070929071 MHZ
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-40 -40 d
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.531923 GHz 17.44 dBm ML 2.539136 GHz 16.03 dam
T1 1 2,5304845 GHz 11.54 dBm Oce Bw 9.070925071 MHz T1 L 2,5304645 GHz 9.65 dBm Oce Bw 9.070929071 MHz
T2 1 2,5395554 GHz 11.32 dom T2 1 2.5395355 GHz 10.01 dam
L I 4 - [S JL 4 -
Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.41 dBm)| ™M1[1] 13.41 dBm)
- . 2. 90 GHZ| - 5378170 GHz,
o ¥y OcchBw 13.996605397 MHz 13.426573427 MHz
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-40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.535839 GHz 15.41 dam ML L 2.537817 GHz 13.41 dam
T1 1 2,5263167 GHz 10.90 dBm Oce Bw 13.396603397 MHz T1 L 2,5282567 GHz 9.42 dBm Oce Bw 13.426573427 MHz
T2 1 2.5417133 GHz 10.68 dam T2 1 2.5416833 GHz 8.49 dam
L I 4 [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG342647B

LTE Band 7

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

[m:] [ml
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 1.76 dBm)| ™M1[1 13.19 dBm)
- 2 1630 GHZ - 990 GHz
i ‘l Occ B 17.902097902 MHz I Occ B 17.822177822 MHz
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-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.532363 GHz 13.76 dam ML 2.535599 GHz 13.19 dam
T1 1 2,526049 GHz 8.95 dBm Oce Bw 17.902057502 MHz T1 L 2,5260889 GHz 8.91 dBm Oce Bw 17.822177822 MHz
T2 1 2.543951 GHz 9.51 dam T2 1 2.5439111 GHz 7.80 dam
L I 4 [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
13.89 dBm) ™M1[1] 14.18 dBm)
2.53407100 GHz 2.5354800 GHz]
= v 4.475524476 MHz @ )‘ 9.090909091 MHZ
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-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML f 2.534071 GHz 13.89 dam ML 2,53548 GHz 14.18 dam

T1 1 2,5327622 GHz 8.20 dBm Oce Bw 4,475524476 MHz T1 L 2.5304645 GHz 9.04 dBm Oce Bw 9.090909091 MHz

T2 1 2,5372378 GHz 7,95 dam T2 1 25395554 GHz 8.83 dam

L I 4 - [S JL 4 -
Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.88 dBm) ™M1[1 12.66 dBm)
- 2.5384170 GHz - 2.5274480 GHZ]
of’i‘nw 13.456543457 MHz| 17.822177822 MHz
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-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML f 2.538417 GHz 13.88 dam ML 2.507448 GHz 12.66 dam

T1 1 25262667 GHz 8.66 dBm Oce Bw 13.456543457 MHz T1 L 2526049 GHz 7.57 dm Oce Bw 17.822177822 MHZ

T2 1 2.5417433 GHz 8.42 dam T2 1 2.5438711 GHz 7.99 darm

L I 4 [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG342647B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum @ [ Spectrum =
Ref Level 30.00 dém  Offset 12,00 dg Mode Auto Sweep Ref Level 30.00 dem Offset 12.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHBEKARS
20 th“H BPURIOUS INE_ABS PABS " 20 dbm&" EFURIO 18 ) INE_ABRS
| I
10 dem J‘!‘ 10 dgm ‘ ‘
ode ’ '\ 0 dBm ‘ \
-10 d8m [ \ -10 dBm i
. , [ .
SPURIDUS_LINE_ABS ! l‘ 20 dem ! l [
-30 dBm -30 dBm:
| P, / \l j \ L W)
-40 dBm dBrm.
] | IR I \ \ g, I
50 dem “’\W 0 d
-60 dBm 60 dBm
start 2.475 GHz 10005 pts Stop 2.505 GHz | || start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
2.475 GHz 2.494 GHz 1.000 MHz 2.49251 GHz -35.79 dBm -10.79 dB 2,565 GHz 2,570 GHz 100.000 kHz 2,56966 GHz 20.91 dBm -9.09 de.
2.494 GHz 2.496 GHz 1.000 MHz 2.49453 GHz -39.03 dém -26.03 dB 2,570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz Z17.21 dem 751 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49889 GHz -35.08 dém -25.08 d& 2,571 GHz 2,575 GHz 1.000 MHz 2,57100 GHz -34.99 dBm -24.90 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.49998 GHz -17.82 dém 2,575 GHz 2.576 GHz 1.000 MHz 2.57521 GHz -42.47 dBm -29.47 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50035 GHz 21.21 deém 2.576 GHz 2,505 GHz 1.000 MHz 2.58113 GHz -38.94 dBm -13.94 dB
—
T T
Il ( ] 1 w

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20,00 dém  Offset 12,00 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Fheck PAES | SPURIGUECHAEK
0 dblfe_$EURIOUS }INE_ABS PABS 20 ghlfe—ELURIO INE ABS BASS
10 dBm 10 dBm
ode
-10 d8m
SPURIDUS_LINE_ABS 1
-30 dBm
-40 dBm ] -40 dBm “’M‘Mw
M’vl‘— Wﬁ\ug‘
50 dem -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency |  PowerAbs | |
2.475 GHz 2.494 GHz 1.000 MHz 2.49272 GHz -35.70 dém -10.70 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56658 GHz 7.06 dBm
2.494 GHz 2.496 GHz 1.000 MHz 2.49596 GHz -31.06 dém -18.06 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz 24.01 dBm
2.496 GHz 2.499 GHz 1.000 MHz 2,49893 GHz -28.74 dém -18.74 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57101 GHz -25.88 dBm -15.88 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.49933 GHz -24.05 dBm -14.05 dB 5 575 GH= 2.576 GHz 1,000 MHz 2.57505 GHz 33,29 dBm 20,30 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50174 GHz 7.34 dBm -22.56 dB 2.576 GHz 2.595 GHz 1.000 MHz 2.57788 GHz 33.95 dbm ~8.95 d
i Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG342647B

LTE Band 7 / 5SMHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur mr)|| Spectrum 7
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
o0 dblfie_§PURIOUS LINE ABS PABS 20 hife -pumﬁ IS_LINE_ABS PASS
10 dem “1 10 dBm ! t
ode \ 0 dem J \
-10 dam l -10 dem ‘
SPURIDUS_LINE_ABS j \‘ -20 dem { \ [
-30 dBm / 'w -30 dem f‘ \
e ] \ W} g cem b
. N b,
50 dem M
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £.454 GHz 1.000 tiHz 2:49392 GHz -39.53 dBm -14.53 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56966 GHz 20.17 dbrm -9.83 d8
2,494 GHz 2,496 GHz 1.000 MHz 2,49577 GHz -28.50 dem -23.50 d& 2.570 GHz 2571 GHe 100,000 kHz 2 t7001 GHe 21713 dm =13 ds
2.496 GHz 2.499 GHz 1.000 MHz 2.49897 GHz -34.15 dBm -24.15 dg 2,571 GHz 2.575 GHz 1,000 MHz 2.67100 GHz -35.02 dbm -25.02 db
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -16.54 dém 5 575 GH= 2.576 GHz 1,000 MHz 257544 GHz -44.35 dBm -31.35 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50032 GHz 20.74 dBm 2.576 GHz 2.595 GHz 1.000 MHz 2.57646 GHz -45.36 dBm -20.36 dB
T
) j [ >
Date: 18.MAY 023 14:11:49

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

SGL Count 100/100

Ref Level 30.00 dBm

Offset 12.00 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 12,00 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 fvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
o0 dblfie_§PURIOUS LINE ABS pABS 20 chipe_PURIolS LINE ABS PASS
10 dBm 10dBm
i 1
0dB ’f 1 dem WI
-10 dem [ F10 dBm ‘l
SPURIOUS_LINE_ABS j 20 dem [ [
-30 dem | 30 cBm N
40 dBm et 40 dBm Pt
et e
-50 dem 50 dem
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | (| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.454 GHz 1,000 MHz 2:4935¢ GHz -36.24 dBm -11.24 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56594 GHz 6.17 dBm -23.83 dB
2.494 GHz 2.496 GHz 1.000 MHz 2,49596 GHz -33.43 dBm -20.43 dB 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz -28.17 dBm -18.17 dB
2496 GHz 2:499 GHz 1.000 MHz 249890 GHz -26.88 dém -16.88 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -25.64 dBm -15.64 dB
2.499 GHz 2.500 GHz 100,000 kHz 2.49999 GHz -26.54 dBm -16.54 dB 5575 CH= 2 576 GHe 1,000 MHz 267527 GHz 33 08 dBm 2008 db
2.500 GHz 2.505 GHz 100,000 kHz 2.50293 GHz 6.58 dBm -23.42 dB 5576 CHz 5 585 GHz 1,000 Mz 5 57602 GHe ~34 89 cbm Z.80 db
Y
i J1 "
Date: 18.MAY.2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG342647B

LTE Band 7 / 5SMHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur |l Spectrum 7
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
o0 dh’_u! sPURIOUS ) INE_ABS PASS 20 th‘n‘P' SPURIOUS _LINE_ABS PASS
I |
10 dém ‘ 1 10 dBm ‘*1
0de % 0 dBm \
-10 dem -10 dBm rl :
An dnen 1
SPURIDUS_LINE_ABS \l 20 dBm J ‘ [
-30 dém V \ -30 dBm / \
-40 dBm -40 dBm g
. I Wy A\, / AT F
50 dem e | -5 dBm -k
-60 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £.454 GHz 1.000 tiHz 2:48636 GHz -44.63 dBm -19.63 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56966 GHz 19.25 dBm -10.75 dB
2.404 GHz 2.496 GHz 1.000 MHz 240582 GHz -42.27 dém -20.27 d& 2.570 GHz 2.571 GHz 100,000 kHz 2 t7001 GHe 1822 dbm 522 ds
2.496 GHz 2:499 GHz 1.000 MHz 249893 GHz -35.21 dém -25.21 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -37.75 dem -27.75 d8
2.499 GHz 2.500 GHz 100,000 kHz 2.50000 GHz -17.81 dBm -7.61 dB 5 £75 GH= 2 576 GHe 1,000 Mz 267571 GHz 4355 dBm 3055 de
2.500 GHz 2.505 GHz 100,000 kHz 2.50037 GHz 19.35 dBm -10.65 dB .576 GHz 5 585 GHz 1.000 MHz 557612 GHe 4524 cbm 20 24 db,
Y
i i [ o
Date: 18.MAY 023 14:24:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém  Offset 12,00 dB

Mode Auto Sweep

@1 AvgPwr (@1 vgrwr
Limit fheck PAES | SPURIGUE CHEKABS PARS
o0 dblfie_§PURIOUS LINE ABS pABS 20 chipe_PURIolS LINE ABS PAES
10 dBm 10dBm
0de { 1 dBm 1
-10 dem [, 10 dem ‘l
SPURIDUS_LINE_ABS j 20 dem \ [
-30 dBm W -30 dBm ""lﬁ-‘_“‘
-40 dBm — -40 dBm ""‘M
50 dem -50 dBm
-60 dBim -60 dem
Start 2,475 GHz 10005 pts Stop 2.505 GHz | (| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.454 GHz 1,000 MHz 2:49353 GHz -36.97 dBm -11.97 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56706 GHz 4.97 dBm -25.03 dB
2.494 GHz 2.495 GHz 1.000 MHz 249598 GHz -33.01 dBm -20.91 d& 2.570 GHz 2.571 GHz 100,000 kHz 2.57002 GHz -28.67 dBm -18.67 dB
2496 GHz 2:499 GHz 1.000 MHz 249898 GHz -28.19 dém -18.19 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57112 GHz -26.16 dBm -16.16 d&
2,499 GHz 2.500 GHz 100,000 kHz 2.49998 GHz -28.69 dBm -18.69 dB 5575 CH= 2 576 GHe 1,000 MHz 267506 GHz 3416 dBm 2116 de
2500 GHz 2.508 GHz 100,000 kHz 2.50190 GHz 5.22 dim -24.78 dB 5576 CHz 2.595 GHz 1,000 Mz 557611 GHe ~35.76 cbm ~10.78 b
Y
I it i

8.MAY.2023 14:

TEL : 886-3-327-3456

FAX : 886-

3-328-4978

Page Number 1 AB-11 of 22



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG342647B

LTE Band 7 / 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[_] ] m
ectrum =) s um 7
Ref Level 30.00 dBm  Offset 12.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
20 th‘IH BPURIOUS INE_ABS PABS 20 dhi_‘[_llP. SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
ode IF 1 dBm
-10 d8m ‘ ’ 10 dBm
SPURIDUS_LINE_ABS [f‘ l 20 dem 1
-30 dBm -30 dem:
-40 dBm -40 dBm
-"“‘"-ww.....
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz 2450 GHz 1.000 MHz 2,49019 GHz -40.24 dBm -15.24 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56358 GHz 4.05 dBm -25.95 dB
2.490 GHz 24596 GHz 1.000 MHz 2.49586 GHz -32.43 dém -19.43 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -24.98 dBm -14.98 d8
2496 GHz 2,499 GHz 1.000 MHz 249867 GHz -28.39 dém -18.39 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57131 GHz -26.22 dBm -16.22 d&
2.499 GHz 2.500 GHz 200.000 kHz 2.49998 GHz -25.55 dBm -15.55 dB 5 £75 GH= 3 580 GH2 1.000 M2 2.57514 GHz 53,53 dBm 1653 a8
2.500 GHz 2.510 GHz 100.000 kHz 2.50828 GHz 4.61 dBm -25.39 dB 5.580 GHz 2.505 GH2 1.000 MHz 5 SADIR GHz 36 86 dBm RERTE
Y
Il we j [ £

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

(%]

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
20 dh’_{_ln BPURIOUS INE_ABS PABS 20 dhi_‘[_llP. SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
ods lw-v i e et \1
-10 dBm ‘ l 10 dBm X
SPURIDUS_LINE_ABS ! 20 dem k 1
-30 dBm wl#ln# 30 dBm \.JM e
40 dom — st 40 dBm o pptngs,
e SN
50 dBrm 50 dem
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz || Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz 2450 GHz 1.000 MHz 2.48984 GHz -38.86 dBm -13.86 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56085 GHz 3.12 dBm -26.98 db
2.490 GHz 24596 GHz 1.000 MHz 2.49589 GHz -31.78 dém -18.78 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -28.76 dBm -18.76 dB
2,496 GHz 2.499 GHz 1.000 MHz 249900 GHz -28.50 dem -18.50 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57114 GHz -26.26 dBm -16.26 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,50000 GHz -23.15 dém -19.15 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57500 GHz 30,12 dBm 171208
2,500 GHz 2.510 GHz 100,000 kHz 2,50544 GHz 3,74 dém -26.26 dB 5.580 GHz 2.505 GH2 1.000 MHz 5. SA053 GHe 36 0E dBm CI1hE B
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2.475 GHz 2.490 GHz 1.000 MHz 2.49036 GHz -39.03 dBm -14.03 dB 2.560 GHz 2.570 GHz 100,000 kHz 2.56420 GHiz >.44 dbm —27.56 0B
2.480 GHz 2.495 GHz 1.000 MHz 2,49595 GHz -33.39 dBm -20.39 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -29.72 dBm -19.72 dB
2,496 GHz 2.499 GHz 1.000 MHz 249893 GHz -30.26 dém -20.26 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57106 GHz -27.43 dBm -17.43 dB
2.499 GHz 2.500 GHz 200,000 kHz 2.49998 GHz -31.51 dBm -21.51 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57500 GHz 30,64 dBm 1764 dB
2.500 GHz 2.510 GHz 100,000 kHz 2.50646 GHz 2.37 dBm -27.63 dB 5580 GHz 2.505 GH2 1.000 MHz 5 58004 GH2 37 b8 dBm 1206 B
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2475 GHz 2450 GHz 1.000 MHz 2.49021 GHz -39.03 dém -14.03 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56239 GHz 2.71 dBm -27.29 dB
2,490 GHz 2.496 GHz 1.000 MHz 2.49599 GHz -34.31 dém -21.31 di 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -25.52 dBm -15.52 d8
2.496 GHz 2.499 GHz 1.000 MHz 249833 GHz -31,16 dém -21.16 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57167 GHz -28.24 dBm -18.24 dB
2,499 GHz 2.500 GHz 300.000 kHz 2,49999 GHz -26.89 dém -16.89 dB 5 £75 GH= 3 58E GH2 1.000 M2 2.57568 GHz 31,60 dBm 1560 dB
2,500 GHz 2.515 GHz 100,000 kHz 250787 GHz 3,46 dem -26.54 dB 5.585 GHz 2.505 GH2 1.000 MHz 5 5857 GHe 35,16 dBm 1415 dB
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2476 GHz £.490 GHz 1.000 MHz 249030 GHz =35,05 dbm Zi¢.08 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56338 GHz 2.20 dBm -27.60 db
2.480 GHz 2.495 GHz 1.000 MHz 249564 GHz -34.07 dBm -21.07 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -29.61 dBm -19.61 d8
2496 GHz 2,499 GHz 1.000 MHz 2.49886 GHz -31.64 dém -21.64 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57114 GHz -27.91 dem -17.91 d&
2,459 GHz 2.500 GHz 300,000 kHz 2.50000 GHz -31,48 dBm -21.43 dB 5 £75 GH= 3 58E GH2 1.000 M2 2.57506 GHz 30,32 dbm 1795 dB
2.500 GHz 2.515 GHz 100,000 kHz 2.50793 GHz 2.27 dém -27.73 dB 5.585 GHz 2.505 GHz 1,000 MHz 5. SAE0S GH2 38 85 dBm 1565 B
Y
I it "

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 AB-14 of 22



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG342647B

LTE Band 7 / 15MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

Spe

um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGHIECHEEKABS _ pPABS

20 th_IH BPURIOUS INE_ABS PABS 20 dH_‘LIIP. SPURIOUS _LINE_ABS PABS

10 dBm 10 dBm

0 de u v o

" i ' |

-10 dBm T i { -10 dBm

SPURIDUS_LINE_ABS ] J ‘»l “f0 gem l [

-30 dBm .\‘ 0 dBm T

-40 dBm — 1 40 dBm ——

-50 dem -50 dBm

-60 dBm -60 dBm

Start 2.475 GHz 10005 pts Stop 2.515 GHz |||l start 2.555 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 249043 GHz -39.15 dBm -14.15 d8 2,555 GHz 2.570 GHz 100.000 kHz 2.56195 GHz 1.15 dBm -28.85 db
2.490 GHz 2.496 GHz 1.000 MHz 249583 GHz -35.39 dBm -22.39 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57006 GHz -31.65 dBm -21.65 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49884 GHz -33.35 dBm -23.35 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57151 GHz -28.42 dbm -18.42 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -33.30 dBm -23.30 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57523 GHz -31.37 dBm -13.37 dB
2,500 GHz 2.515 GHz 100,000 kHz 2.50749 GHz 1.06 dBm -28.94 dB 5.585 GHz 2.595 GHz 1,000 MHz 2.58510 GHz 39.59 dbm ~14.59 dp
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2476 GHz £.490 GHz 1.000 MHz 249017 GHz =38,03 dém -13.03 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.55155 GHz 1.32 dém -28.68 db
2.450 GHz 24596 GHz 1.000 MHz 2.49600 GHz -32.81 dém -19.81 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57000 GHz -24.42 dBm -14.42 dB
2.496 GHz 2.499 GHz 1.000 MHz 249769 GHz -30.35 dem -20.35 d 2.571 GHz 2.575 GHz 1.000 MHz 2.57220 GHz -28.35 dBm -18.35 d&
2,499 GHz 2.500 GHz 500.000 kHz 2.49957 GHz -24.33 dém -14.33 dB 5 £75 GH= 5,500 GH2 1.000 M2 2.57515 GHz 30,41 dBm 174108
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2,475 GHz 2450 GHz 1.000 MHz 2.49039 GHz -37.40 dBm -12.40 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.55570 GHz 0.22 dBm -29.78 dB
2.490 GHz 24596 GHz 1.000 MHz 2.49597 GHz -32.96 dém -19.96 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -28.07 dBm -18.07 dB
2496 GHz 2,499 GHz 1.000 MHz 249898 GHz -30.99 dém -20.99 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57131 GHz -28.61 dBm -18.61 d&
2.499 GHz 2.500 GHz 500.000 kHz 2.49933 GHz -28.82 dBm -18.82 dB 5 £75 GH= 5,500 GH2 1.000 M2 2.57820 GHz 30,32 dbm S1732d8
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2475 GHz 2450 GHz 1.000 MHz 2.49005 GHz -39.47 dém -14.47 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.55140 GHz -0.73 dBm -30.73 dB
2.490 GHz 24596 GHz 1.000 MHz 2.49592 GHz -34.87 dém -21.97 di 2.570 GHz 2.571 GHz 500.000 kHz 2.57007 GHz -29.57 dBm -19.57 d8
2.496 GHz 2.499 GHz 1.000 MHz 249898 GHz -33.11 dém -23.11d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57127 GHz -29.53 dBm -19.53 d&
2.499 GHz 2.500 GHz 500.000 kHz 2.49998 GHz -29.27 dBm -19.27 dB 5 £75 GH= 5,500 GH2 1.000 M2 2.57504 GHz 30,96 dBm 17.95 dB
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30.000 MHz 1.000 GHz 1.000 MHz 956.12944 MHz -46.60 dBm -21.60 dB 30,000 MHz 1,000 GHz 1.000 MHz 978.42829 MHz -46.53 dBm -21.53 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48578 GHz -45.86 dBm -20.86 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.46244 GHz -45.81 dBm -20.81 dg
2,580 GHz 5.000 GHz 1.000 MHz 4.29616 GHz -43,43 dBm -18,43 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.31407 GHz -43,54 dBm -18.54 dB
5.000 GHz 10.000 GHz 1.000 MHz 8.92536 GHz -41.13 dBm -16.13 dB 5.000 GHz 10.000 GHz 1.000 MHz 2.71978 GHz -41.16 dBm -16.16 db
10.000 GHz 18.000 GHz 1.000 MHz 17.65577 GHz -33.14 dBm -8.14 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.65777 GHz -33,33 dBm -8.33 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.00575 GHz -35.55 dBm -10.55 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.00175 GHz -35.67 deém -10.67 d&
T bl
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1.000 GHz 2,490 GHz 1.000 MHz 2.48230 GHz -45.93 dBm -20.93 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.29665 GHz -43,49 dém -18.49 dB
5.000 GHz 10.000 GHz 1.000 MHz 8.92186 GHz -41.17 dBm -16.17 dB
10,000 GHz 18,000 GHz 1.000 MHz 17 66777 GHz -33.44 dBm -8.44 dB
18.000 GHz 26,000 GHz 1.000 MHz 18.00325 GHz -35.45 dBm -10.45 d&
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30,000 MHz 1,000 GHz 1.000 MHz 941.58671 MHz -46.73 dBm -21.73 dB 30,000 MHz 1,000 GHz 1.000 MHz 973.09585 MHz -46,53 dBm -21,53 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48727 GHz -45.96 dBm -20.96 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48727 GHz -45.91 dBm -20.91 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,30149 GHz -43,52 dBm -18,52 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,32181 GHz -43,38 dBm -18,38 dB
5.000 GHz 10.000 GHz 1.000 MHz 7.72898 GHz -41.18 dBm -16.18 dB 5.000 GHz 10.000 GHz 1.000 MHz 9.72328 GHz -41.27 dBm -16.27 db
10.000 GHz 18.000 GHz 1.000 MHz 17.64877 GHz -33.32 dBm -8.32 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.64827 GHz -33.22 dBm -8.22 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.00075 GHz -35.66 dBm -10.66 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.00075 GHz -35.41 dBm -10.41 d&
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1.000 GHz 2,490 GHz 1.000 MHz 2.48379 GHz -45.81 dBm -20.81 dB
2,580 GHz 5,000 GHz 1.000 MHz 4,30245 GHz -43.37 dBm -18.37 dB
5.000 GHz 10.000 GHz 1.000 MHz 7.71448 GHz -41.29 dBm -16.29 dB
10,000 GHz 18,000 GHz 1.000 MHz 1766277 GHz -33,32 dém -8.32 dB
18.000 GHz 26,000 GHz 1.000 MHz 18.00025 GHz -35.55 dBm -10.55 d&
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30,000 MHz 1,000 GHz 1.000 MHz 983.76062 MHz -46.45 dBm -21.45 dB 30,000 MHz 1,000 GHz 1.000 MHz 963.40080 MHz -46,91 dem -21,91 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -45.78 dBm -20.78 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.47784 GHz -45.76 dBm -20.76 d&
2,580 GHz 5.000 GHz 1.000 MHz 4,20278 GHz -43,40 dBm -18,40 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,31607 GHz -43,53 dBm -18,53 dB
5.000 GHz 10.000 GHz 1.000 MHz 8.92186 GHz -41.39 dBm -16.32 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99455 GHz -41.35 dBm -16.35 db
10.000 GHz 18.000 GHz 1.000 MHz 17.65027 GHz -33.37 dBm -8.37 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.66327 GHz -33.27 dBm -8.27 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.00425 GHz -35.55 dBm -10.55 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.00725 GHz -35.52 dBm -10.52 dB
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FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG342647B

LTE Band 7 / 20MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS S_LINE_ABS
v A ey A, 40 dBm A".-'Mm PR ARAR,
MMW S v MWWWW
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 944,58001 MHz -46.88 dBm -21.88 dB 30,000 MHz 1,000 GHz 1.000 MHz 895.44328 MHz -46.91 dBm -21.91 d8
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -45.03 dBm -20.03 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.47833 GHz -45.65 dBm -20.65 d&
2,580 GHz 5.000 GHz 1.000 MHz 4.11905 GHz -43,52 dBm -18,52 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.29229 GHz -43.,62 dBm -18.62 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.51406 GHz -41.15 dBm -16.15 dB 5.000 GHz 10.000 GHz 1.000 MHz 8.93086 GHz -41.22 dBm -16.22 db
10.000 GHz 18.000 GHz 1.000 MHz 17.65927 GHz -33.27 dBm -8.27 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.65427 GHz -33.36 dBm -8.36 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.01075 GHz -35.58 dBm -10.58 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.00925 GHz -35.60 dBm -10.60 d&
— —_— ~ —
{ L J - L L J v
D 15 1 30:5C

Highest Channel / QPSK

Spec n
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dem — _'_.u.v-"J‘W-._JU- v a A
F PR S
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 864,02549 MHz -46,83 dBm -21.83 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48528 GHz -45.85 dBm -20.85 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.31552 GHz -43,55 dBém -18.55 d8
5.000 GHz 10.000 GHz 1.000 MHz 7.72298 GHz -41.19 dBm -16.19 dB
10,000 GHz 18,000 GHz 1.000 MHz 1766627 GHz -33.09 dBém -8.09 dB
18.000 GHz 26,000 GHz 1.000 MHz 18.00225 GHz -35.49 dBm -10.49 d&
il
JL J
Date: 18.MAY.Z20 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamon . FCC RADIO TEST REPORT Report No. : FG342647B
Frequency Stability
Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0011
40 Normal Voltage 0.0028
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0030
PASS
0 Normal Voltage 0.0043
-10 Normal Voltage 0.0029
20 Maximum Voltage 0.0046
20 Normal Voltage 0.0000
20 Battery End Point 0.0049
Note:

1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.42V. ; Maximum Voltage = 4.45 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 AB-22 of 22
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG342647B

LTE Band 7C

26dB Bandwidth

Mode LTE Band 7C : 26dB BW(MHz)
QPSK
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.91 25.38 30.57 34.83
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.39 34.97 39.88
Mode LTE Band 7C : 26dB BW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.73 25.23 30.45 34.76
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.15 34.76 39.64
Mode LTE Band 7C : 26dB BW(MHz)
64QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.85 25.33 30.57 34.83
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 29.91 34.90 39.72
TEL : 886-3-327-3456 Page Number 1 A7-1 of 49

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG342647B

LTE Band 7C

QPSK

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ctrum b rectrum l"%’
Ref Level 30.00 cbm  Offset 12,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,00 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  7.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 20.28 dBm)| ™M1[1]
2.5266580 GHz 1
20 d8 x 20
T ndB 26.00 dB oA
g \ A AWy 29.910000000 MHZ| 0d ' 25.375000000 MHz
* 7 Q\factor 84.5) b 7 \ 99.6)
\
LED 0 dér . t
f 1z
¥ ;
-10 dBm -10 dém J T
20 dBm 20 dem 4 \|
~ = e . \
s Y, - s .
ELEE — -30 dim ZALAWTAY:
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2526658 GHz 20,28 dBm nd8 down 29,51 MHz ML 2526683 GHz 18.19 dam nd8 down 25,375 WHZ
T1 1 2,520005 GHz -5.24 dBm nd8 26.00 dB T1 L 2,522138 GHz -6.05 dBm nd8 26,00 d8
T2 1 2,549915 GHz -6.42 dBm Q factor B4.5 T2 1 2.547512 GHz -7.69 dBm Q factor 99.6
. I 4 ‘ L JL 4 ‘

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

ctrum pectrum
Ref Level 30.00 Gbm  Offset 12,00 db & RBW 1 MHz RefLevel 20,00 dBm  Offset 12,00 db e RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att SWT 2.5 s @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.01 dBm) ™M1[1] 18.07 dBm)
2.5912240 GHZ| 2.5222480 GHz
20 20
1 26.00 dB Y ndB 26.00 dB
10d 4 30.569000000 MHz 104 / S BV 34.825000000 MHZ|
b I 82.8 : ] TG taety 72.4
| 4
LED \
f 1= 0 dé i
9 ¥ ‘f
-10 dBm: t -10 dém:
20 d2m 1 20 dBm !’
AR J ~d
— - -
. P ) e e
-30 dBm =1 a6 dim = = S
-40 dam: -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 2,535 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.531224 GHz 18.01 dBm ndB_down 30,560 MHZ ML 2.520248 GHz 18.07 dBm ndB_down 34,825 MHZ
TL 1 2,519655 GHz -8.26 dBm ndd 26.00 dB T1 L 2.517492 GHz -7.25 dBm ndd 26.00 dB
T2 1 2,550225 GHz -7.84 dBm Q factor 82.8 T2 1 2.552318 GHz -7.49 dBm Q factor 72.4
-
~ I 4 - S JL 4 -

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

ctrum pectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,00 d& = RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.82 dBm) ™M1[1] 17.71 dBm)
2.5902550 GHZ| M1 2.5201300 GHz
20 - 20
N ndB 26.00 dB M ey 26.00 dB
g 7 - - N a‘p} \ 30.390000000 MHZ| 0d : ! i 34.965000000 MHz
- q factor 83.3) - [ Vi 72.1
! | [ W \
LED ! 0 dér ;
1 {
-10 dam ‘1' -10 dém: T
20 dem 20 dBm |
-~ oW PRV
P . A o / -
=a0-G8nd -dtrded
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.530255 GHz 16.82 dam nd8 down 30,39 MHz ML 2,50013 GHz 17.71 dam nd8 down 34,065 MHZ
TL 1 2,519825 GHz -9.44 dBm nd8 26.00 dB T1 L 2,517542 GHz -7.20 dBm nd8 26.00 dB
T2 1 2,550215 GHz -10.34 dBm Q factor 83.3 T2 1 2.552508 GHz -8.84 dBm Q factor 72.1
~ I 4 S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG342647B

LTE Band 7C
QPSK

Spectrum b
Ref Level 30.00 cbm  Offset 12,00 db = RBW 1 MHz
o Att 30dE SWT  1l.dps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
LY 16.67 aBm
. s 2.5204550 GHZ|
20 |5 PN ndi 26.00 dB|
1048 [~ T e B N, 30.880000000 MHz
E ] 17 ot o 53.2
! \
0 dBm: . \
10 dm { —
[ \
20 B — | A
NV AT PN
-30 dom
-0 dBm
50 dgm
-6 dBm
CF 2.535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 2.520455 GHz 16.87 dam nd8 down 39,88 MHz
T1 1 2,51502 GHz -9.51 dBm nd8 26.00 dB
T2 1 25549 GHz -9.32 dam qQ factor 63.2
GHINNRND e

TEL : 886-3-327-3456 Page Number 1 A7-3 of 49
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG342647B

LTE Band 7C

16QAM

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ctrum b rectrum l"%’
Ref Level 30.00 Gbm  Offset 12,00 db & RBW 1 MHz RefLavel 30.00 dbm  Offset 12,00 d& = RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 7.5ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 20.28 dBm)| ™M1[1] 17.02 dBm)
2.5282170 GHZ| M 2.5297300 GHz
20 = x 20
=TT ndB 26.00 dB i - pdB 26.00 dB
104 { \ . A BW 20.730000000 MHz 104 /- 2 Y Bk ™ 25.225000000 MHZ|
- ] [ ~—Odactor 85.0] - Ji Q factor 100.3]
0d8 0 d
i i
-10 dBm I -10 dém J T
20 dam — — 20 dbm L
A e I R S A
30 dém 2008, —_—
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,528217 GHz 20,28 dam ndB_down 29,73 MHz ML 2.52073 GHz 17.02 dBm ndB_down 28,225 MHZ
TL 1 2,520065 GHz -5.19 dBm nd8 26.00 dB T1 L 2.522338 GHz -6.68 dBm nd8 26.00 dB
T2 1 2,549795 GHz -5.46 dBm qQ factor 85.0 T2 1 2547562 GHz -9.24 dam qQ factor 100.3
. I 4 ‘ L JL 4 ‘

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,00 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att SWT  ©.5uz @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.95 dBm) ™M1[1 1898 dBm)
2.5296050 GHz j 2.5216860 GHZ]
= o nd 26.00 dB @ P | 26.00 dB
g s OB e 30.450000000 MHz| 104 ! N - I 34.755000000 MHz
* / 5 QFhcto Y 83.1 b ] v 72.6
0de : v 0ds 7
-10 dBm f ’% -10 dém
r \ f
i iy = e 20 dBm
= - | | L.
~30 dom e = —
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.529605 GHz 16.95 dam nd8 down 30,45 MHz ML L 2.521688 GHz 18.38 dam nd8 down 34,755 WHZ
T1 1 2,519715 GHz -6.19 dBm nd8 26.00 dB T1 L 2,517423 GHz -6.63 dBm nd8 26,00 d8
T2 1 2,550165 GHz -9.66 dBm Q factor 83.1 T2 1 2.552178 GHz -7.26 dBm Q factor 72.6
~r
L )i ] Ao L.

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

ctrum pectrum
Ref Level 30.00 dém  Offset 12,00 dé & RBW 1 MHz Ref Level 20,00 dém  Offset 12.00 db & RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.68 dBm| ™Il 17.10 dBm|
2.5295360 GHZ| 1 2.5264240 GHz
20 20
26.00 dB A 26.00 dB
04 I 30.150000000 MHzZ, 104 VWA 34.755000000 MHZ|
- [ 83.9 b | 72.7
0 dé: g 0 dée !
s
-10 dBm T -10 dem: —
!
20 dgm : " 20 dBm
- I | ~ . T
ot = SN 4T 38 =
-40 dam -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.529536 GHz 17.68 dBm nd@ down 30.15 MH2 M1 2.526424 GHz 17.19 dBm nd@ down 34,755 MHz
TL 1 2,519825 GHz -8.65 dBm ndd 26.00 dB T1 L 2.517542 GHz -9.80 dBm ndd 26.00 dB
T2 1 2,549975 GHz -7.42 dBm qQ factor 83.9 T2 1 2.552298 GHz -8.58 dem qQ factor 72.7
L JL J [

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG342647B

LTE Band 7C
16QAM

Spectrum b
Ref Level 30.00 cbm  Offset 12,00 db = RBW 1 MHz
o Att 30dE SWT  1l.dps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
LY 17.60 aBm
20 a8 2.5274880 GHz
NP g ndB 26.00 dB)|
1048 ST T, ~RWA 30640000000 MHZ|
4 i 777G facter ™ s 63.8
| [/ |
0 dBm- - s T
) i
10 dm -
20 dBm o = e
Py e, T
30 dBm
-40 dBm
50 dgm
-6 dBm
CF 2.535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 2527488 GHz 17.60 dam nd8 down 39,64 MHz
T1 1 2,5151 GHz -8.27 dBm nd8 26.00 dB
T2 1 2,56474 GHz -7.45 dam qQ factor 53.8
GHINNRND e

TEL : 886-3-327-3456 Page Number 1 A7-5 of 49
FAX : 886-3-328-4978
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LTE Band 7C

64QAM

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ctrum b rectrum l"%’
Ref Level 30.00 cbm  Offset 12,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,00 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  7.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 19.14 dbm)| MI[1] 17.09 dBm
M1 2.5249200 GHz|
20 20
— nd 26.00 dB JS S 26.
104 / BW—\ ~ 29.850000000 MHz| 10 d 25.325000000 MHZ|
u ] e [ e factie T ‘.\ 84.6 : ] 100.1
0d8 ¢ 0 d
i} ¥ f
10 dBm: f‘ -10 dBm: -
/ | i
20 dBm T | 20 dem
N e A (Y \ r o T -
Ny S { “amrdem P
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 252492 GHz 19,14 dBm nd8 down 29,85 MHz ML L 2.535475 GHz 17.09 dam nd8 down 25,325 WHZ
T1 1 2,519945 GHz -7.69 dBm nd8 26.00 dB T1 L 2,522338 GHz -8.33 dBm nd8 26,00 d8
T2 1 2,549795 GHz -6.22 dBm Q factor B84.6 T2 1 2.547662 GHz -9.24 dBm Q factor 100.1
. I 4 ‘ L JL 4 ‘
ctrum vectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,00 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.66 dbm)| MI[1] 17.27 dBm
" ML 2.5275070 GHz N o 2.5216860 GHZ]
20 20
o nda 26.00 dB X nd 26.00 dB
o / A B N ey 30.569000000 MHZ| 04 Ay 34.825000000 MHz
- { qQfactor \ 82.7] - '\J. N O ferrse 72.4
\ { \ \
0d8 ,}" l 0 d 1 i
1 T 2
-10 dem T l" -10 dem I‘f -
20 dBm J— e T 20 dem f
e ~—] N
-30 dBm JE = — T
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.527507 GHz 17.66 dam nd8 down 30,560 MHZ ML 2.521688 GHz 17.27 dam nd8 down 34,825 WHZ
T1 1 2,519595 GHz -7.63 dBm nd8 26.00 dB T1 L 2,517423 GHz 2 dam nd8 26,00 d8
T2 1 2,550165 GHz -9.09 dBm Q factor B82.7 T2 1 2.552248 GHz -7.71 dBm Q factor 72.4
~r
~ I 4 - S JL 4 -

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

ctrum

Ref Level 30.00 dém  Offset 12,00 dé & RBW 1 MHz

pectrum

Ref Level 20,00 dém  Offset 12.00 db & RBW 1 MHz

o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
LY 18.26 aBm LY 17.02 abm
2.5373880 GHz 2.5224380 GHZ]
20 20
~ o . 26.00 dB - 26.00 dB
04 T i i 20.910000000 MHZ, 104 o i dandidis A 34.895000000 MHZ|
- 7 84.8 b W] 72.3
/ { W
0d8 0 d
-10 dsm -10 dam
20 dBm - 20 dBm
~ .
e e N ~— Ny ~ .
EEEER > & ~3 HBm et
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.537388 GHz 18.26 dam nd8 down 29,51 MHz ML L 2.503438 GHz 17.02 dam nd8 down 34,895 WHZ
T1 1 2,520065 GHz -7.68 dBm nd8 26.00 dB T1 L 2,517473 GHz -9.75 dBm nd8 26.00 dB
T2 1 2.549975 GHz -7.66 dBm qQ factor 4.8 T2 1 2.552368 GHz -9.35 dam qQ factor 72.3
L L J L L J [

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG342647B

—— G
Spectrum 3
Ref Level 30.00 Gbm  Offset 12,00 db & RBW 1 MAz
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
(@ 17k Max
LY 16.40 dBm|
20 g8 . 2.5921230 GHZ|
- X ndB 26.00 dB)|
1048 P e Sy B 39.720000000 MHZ|
- il Qe ey 63.7
0 dém { [ :
r 4
-10 dBm { ]
20 dB = B s
AR v -
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 2,535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML l 2,532123 GHz 16.40 dBm ndB_down 39.72 MHz
TL 1 2,51502 GHz -9.46 dBm ndd 26.00 dB
T2 1 2,55474 GHz -9.13 dém qQ factor 53.7
GHINNRND e

TEL : 886-3-327-3456 Page Number 1 A7-7 of 49
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Occupied Bandwidth

Mode LTE Band 7C : 99%OBW(MHz)
QPSK
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 27.81 23.38 28.59 32.94
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 28.11 32.80 37.48
Mode LTE Band 7C : 99%OBW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 28.17 23.48 28.59 32.59
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 27.93 32.59 37.80
Mode LTE Band 7C : 99%OBW(MHz)
64QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 27.93 23.43 28.77 32.66
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 28.11 32.87 37.40
TEL : 886-3-327-3456 Page Number : A7-8 of 49
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG342647B

LTE Band 7C

QPSK

Middle Channel / 15MHz+10MHz

Middle Channel / 10MHz+20MHz

ctrum b rectrum l"%’
Ref Level 30.00 cbm  Offset 12,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,00 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  7.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 19.72 dBm) ™M1[1] 17.00 dBm)
" i 2.5247400 GHz 1
= ~ A~ . 27.812187812 MHZ| @ [ { P 77 MHZ
1d R 10 df ! \A,
/ \ / \
0d8 f 0 d i
-10 d8m + -10 dem '1
20 d8m 20 dem ‘I
P N o
N o AV et R e
Za0'dem =ardam
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,52474 GHz 19.72 dam ML 2.509381 GHz 17.80 dam
T1 1 2,5208442 GHz 11.69 dBm Oce Bw 27.812187812 MHz T1 L 2.5232367 GHz 11.60 dBm Oce Bw 23.376623377 MHz
T2 1 2.5486564 GHZ 10.40 dem T2 1 2.5466134 GHz 11.15 dam
. I 4 ‘ L JL 4 ‘

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

ctrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,00 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att SWT  ©.5uz @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.98 dbm)| 17 dBm)|
1 2.5926620 GHz 2.5267230 GHz]
20 20
E SN . . £8.591408591 MHz T 32.937062937 MHz
i - NFas - ¥ ~ A
10d . 104d £ v .
/ ) \ / \ \
0d8 7 0 d - t
-10 dBm [' \‘ -10 dem f !
20 dBm / \ 20 dem I 1
2 ] =~ — = — — 2 J
RV Ea s - N e — 2N s \»w
-0 dém s e -
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.537662 GHz 17.98 dam ML L 2.506723 GHz 18.17 dam
T1 1 2,5205544 GHz 11.42 dBm Oce Bw 28.591408591 MHz T1 L 2.5184016 GHz 12.07 dBm Oce Bw 32.937062937 MHz
T2 1 2.5491459 GHz 10.34 dam T2 1 2.5513386 GHz 9.80 dam
~r
~ I 4 - S JL 4 -
ctrum vectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,00 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.96 dbm)| MI[1] 16.57 dBm
20 a8 ML 2.5424830 GHz - A 2.5295010 GHZ]
P ~ occly - 28111886112 MHZ] X 2 Bre T2 92.797202797 MHz
10d i A o 104 bi - S N i By
1 r 7 B f Wi T
/ \ { v |
0d8 { 0 d 7
-10 d8m I‘I -10 dem -
f ]
20 d8m 20 dBm f
ST o I Py
A e R e —
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.542483 GHz 17.36 dam ML 2.509501 GHz 16.57 dam
T1 1 2,521024 GHz 11.74 dBm Oce Bw 28.111886112 MHz T1 L 2.5184516 GHz 11.50 dBm Oce Bw 32.797202797 MHZ
T2 1 2.5491359 GHz 11.74 dBm T2 1 25512488 GHz 11.51 dam
~ I 4 S JL 4 -
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FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG342647B

LTE Band 7C

QPSK

Middle Channel / 20MHz+20MHz

N/A

&

lo Att 30ds  SWT
SEGL Count 100/100
(@ 17k Max

Ref Level 30.00 dém  Offset 12,00 dB & RBW 1 MHz

114 ps @ VBW 3MHz  Mode Auto FFT

20 d8

Mi[1]

10d8 ¥

17.96 dBm)|
2.5296450 GHz
37.482517483 MHz|

0 dBm:

10 dBm: |

/
20 dam—{— —

)
A0 dBm

-40 dam:

-50 dém

-60 dBm

CF 2.535 GHz

1001 pts

Marker
Type | Ref | Tre | X-value
M1 1

| Y-value | Function |

Span 80.0 MHz

TL 1
T2 1

2.529645 GHz 17.96 dBm
25161389 GHz 10.57 dBm
2 8536214 GHz 9,44 dam

Occ Bw

Function Result |

37.482517483 MHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG342647B

LTE Band 7C

16QAM

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ctrum b rectrum l"%’
Ref Level 30.00 cbm  Offset 12,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,00 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  7.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™11 18,85 dbm)| ™11 17.61 dBm
20 d a1 2.5238410 GHz 0 11] 2.5344260 GHz
P . 28171826172 MHZ] 1~ 23.476529477 MHz
10d = 104 :
— ¢
\ {
0 dB t k 0 da #
| |
-10 d8m - - -10 dem {
|
20 dBm | - 20 dem I
1 \ PR I -
I R N I - . N
E — I B —
-40 dam: -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.523841 GHz 18.85 dam ML 2534426 GHz 17.61 dam
T1 1 2,5208442 GHz 10.71 dBm Oce Bw 28.171826172 MHz T1 L 2,5231368 GHz 11.36 dBm Oce Bw 23.476523477 MHz
T2 1 2.549016 GHz 10.45 dam T2 1 2.5466134 GHz 10.71 dam
. I 4 ‘ L JL ‘

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,00 d& = RBW 1 MHz
o Att 308 SWT  G4us @ VBW IMHz  Mode Auto FFT o Att SWT  ©.5uz @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.08 dBm) 6 dBm)
" 2.5263690 GHz 2. 0 GHz
= s Occ B £8.501408591 MHz @ 2.587412587 MHZ
T T2 12
104 \ T b2 104 o | ) A2
W 17 7 | e v i \
i / \ \
0 dé: 0 dée T
# . r |
10 dm ‘1 -10 dBm: T “
20—} L 20 dBm ,J L
! o] PN g \ -
-30 dem =l . 4 o
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2526369 GHz 17.08 dam ML L 2.505335 GHz 17.26 dam
T1 1 2,5204346 GHz 10.73 dBm Oce Bw 28.591408591 MHz T1 L 2.5163316 GHz 11.81 dBm Oce Bw 32.587412567 MHz
T2 1 2549026 GHz 9.09 dam T2 1 2.5509191 GHz 9.17 dam
~r

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

ctrum pectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,00 d& = RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.64 dBm) 16.76 dBm)
0 2.5239610 GHZ| - 2.5290810 GHz
- Occ B 27.932067932 MHz 2.5874125687 MHz
I RN it o
10d 3 v 104d
[ ‘l
0d8 0 d y
| f‘ \
-10 dBm f -10 dBm -
20 dBm i 20 deém \‘
0B Ta 30 B - == —
-40 dam: -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.523961 GHz 16.64 dam ML 2.509081 GHz 16.76 dam
TL 1 2,5209641 GHz 10.63 dBm Oce Bw 27.932067932 MHz T1 L 2.5185914 GHz 10.92 dBm Oce Bw 32.587412567 MHz
T2 1 25488962 GHZ 10.55 dam T2 1 2.5511788 GHz 8.75 dam

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG342647B

— o
Spectrum &
Ref Level 30.00 cbm  Offset 12,00 db = RBW 1 MHz
o Att 30dE SWT  1l.dps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
LY 16.77 aBm|
20 a8 2.5914040 GHZ|
h ) S Occ By 37.802197802 MHz
10 dB g [T " b
L f T R e
0 dBm: i i \
{
-10 dBm - \
20 dgm 1 -
P U et A A
s ’ R APV ALY
231 dom -
-40 dBm
50 dgm
-6 dBm
CF 2.535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2,531404 GHz 16.77 dBm
T1 1 2,515979 GHz 10.33 cBm Oce Bw 37.802187802 MHz
T2 1 2,5537812 GHz 9.32 dam

TEL : 886-3-327-3456 Page Number 1 A7-12 of 49
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG342647B

LTE Band 7C

64QAM

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ctrum b rectrum l"%’
Ref Level 30.00 cbm  Offset 12,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,00 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  7.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
R ™M1[1] 19.77 dBm) ™M1[1] 17.60 dBm)
- o 2.5273780 GHz - w1 2.5315760 GHZ]
e Occ B 27.932067932 MHZ| . 23.426579427 MHz
1d ST = 10 df A\
f v u \ f |
0d8 0 d
ff \
-10 dBm -10 dém T T
20 dBm 20 dem / '}
T ~—
40 dBme e [t dmr -t —= = -
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.527378 GHz 19.77 dam ML L 2.531578 GHz 17.60 dam
T1 1 2,5209041 GHz 11.22 dBm Oce Bw 27.932067932 MHz T1 L 2.5232367 GHz 10.66 dBm Oce Bw 23.426573427 MHz
T2 1 25488362 GHZ 9.76 dam T2 1 2.5466633 GHz 10.69 dam
. I 4 ‘ L JL 4 ‘
ctrum vectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,00 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att SWT  ©.5uz @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.45 dBm) 17.00 dBm)
- M 2.5258290 GHz - 2.5291010 GHZ]
X k Occ B 28771226771 MHZ] 32.657342657 MHz
BT B : L
nd ¥, 2N I N o . AL T2
10 7 T = = 10 - =
{ f ‘ \
0d8 ] \\ 0 d +
| |
-10 dBm f T -10 dBm -
|
| [ |
20 - 20 dem |
P S S ~ N T i
-30 dbm an.dam R
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2525829 GHz 16.45 dam ML 2.529101 GHz 17.00 dam
T1 1 2,5204945 GHz 10.28 dBm Oce Bw 28.771226771 MHz T1 L 2.5163316 GHz 11.28 dBm Oce Bw 32.657342657 MHz
T2 1 25492657 GHz 10.01 dam T2 1 2.550989 GHz 7.84 darm
-
~ I 4 - S JL 4 -
ctrum vectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,00 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 16.34 dBm) ™M1[1] 17.27 dBm)
- 2.5484170 GHz - i 2.5209690 GHZ]
ol 28111886112 MHZ] occ : 32.8671326867 MHz
- ~ vd M 2
10d 104 5 o .
[ J V/ AT
/ \ 1
0d8 0 d 1
10 dBm: - -10 dBm: ] \
| I k
20 dam ,f 20 dBm W} '
T " = b b S P
s T ] e - o e
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.548417 GHz 16.34 dam ML L 2.520969 GHz 17.27 dam
T1 1 2,521084 GHz 10.21 cBm Oce Bw 28.111886112 MHz T1 L 2.5184516 GHz 11.03 dBm Oce Bw 32.867132867 MHz
T2 1 2.5491959 GHz 11.06 dam T2 1 2.5513187 GHz 9.90 dam
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LTE Band 7C
64QAM

Spectrum b
Ref Level 30.00 cbm  Offset 12,00 db = RBW 1 MHz
o Att 30dE SWT  1l.dps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100
(@ 15k Max
LY 15.58 aBm
20 a8 . 2.5304450 GHz
- . 37.402597403 MHZ|
o e e N
10 ". 17 R A i
0 dom { - L
{ |
10 dm -
\
20 gBm— |
Paae V Ve fi
30 dbm x e
-40 dBm
50 dgm
-6 dBm
CF 2.535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2,530445 GHz 15.98 dBm
T1 1 2,515979 GHz 10.07 dBm Oce Bw 37.402537403 MHz
T2 1 2.5533816 GHz 5.92 darm
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG342647B

Conducted Band Edge

LTE Band 7C / 10MHz+20MHz

QPSK

Lowest Band Edge / 1RB0 and 1RB99

Highest Band Edge / 1RB0 and 1RB99

Spectrum

Ref Level 30.00 dam
SGL Count_100,/100

Offset 12.00 d&

Mode Auto Sweep

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

Offset 12.00 d&

Made Auto Sweep

(@3 cvgPwr @1 fvgPwr
Limit Gheck C RIGHIE CLBER AR, G
20 dhjfie _BPURIOUS_ | INE_ABS A 20 okipe _bPURIOUS | INE_ABS .
10 f
0 d: ‘; ds ﬁ
| I
LINE_#BS | I ‘ 0 dem i
-30 dem +H dam 'I )
|
-40 dem A H r“\] dBm /
1 f FaN N
[
-50 dBm ; -5, dam } /
EORTO L NOLR ] Al
60 dBm: -60 dBm
Start 2.475 GHz 10005 pts Stop 2.53 GHz Start 2.54 GHz 10005 pts Stop 2.615 GHz
Spurious Emissions 'spurious Emissions
Range Low | RangeUp | RBW | Frequency | powerabs | Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit
2.475 GHz 2. 1,000 MHz 2.48706 GHz 36,72 dBm 2,540 GHz 2.570 GHz 100,000 kHz 254121 12.20 cBm
2.490 GHz 1,000 MHz 2.49583 GHz -45,46 dBm 2,570 GHz 2.571 GHz 1,000 MHz 2.57004 -26.24 dem
2.486 GHz 1,000 MHz 2.49899 GHz -35.23 dém 2,571 GHz 2.575 GHz 1,000 MHz 257115 -38.69 dém
2.499 GHz 1,000 MHZ 2.50000 GHZ -35,B1 dBm 2,575 GHz 2.500 GHz 1,000 MHz 2.59678 -40.78 dém
2.500 GHz 100,000 kHz 2.50109 GHz 12.96 dBm 2,600 GHz 2.615 GHz 1,000 MHz 261443 -48.25 dém
L )i J L L I J

Ref Level 30.00 dam
SGL Count_100,/100

Offset 12.00 d&

Mode Auto Sweep

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

Offset 12.00 d&

Made Auto Sweep

(@3 cvgPwr @1 fvgPwr
Limit Gheck C SPURIGE CLBEK SRS, G
20 dhjfie _BPURIOUS_ | INE_ABS ; 20 okipe _bPURIOUS | INE_ABS i
10 H || 0
0 e ‘ 1 0 da
|||, 10 dBm—{
b
AT
LINE_2BS T N T w W 20 dam
-30 dem Ilf -30 dBm
i, Y ”II | i
40 dBm I I a0 dp
o L Y I T o,
e b ek e ewing /
¥ T
Lt
60 dBm: -60 dBm
Start 2.475 GHz 10005 pts Start 2.54 GHz 10005 pts Stop 2.615 GHz
Spurious Emissions 'spurious Emissions
Range Low | RangeUp | RBW | Frequency | powerabs | Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit
2.475 GHz 2.430 GHz 1,000 MHz 2.45044 GHz 44,61 dBm 2,540 GHz 2.570 GHz 100,000 kHz 255001 G 20.12 deém -3.68 db
2.490 GHz 2.496 GH2 1.000 MHz 2.49572 GH2 -44.00 dBrm 2.570 GHz 2.571 GH2 1.000 MHz 2.57040 GH2 -38.93 dBm -28.93 dB
2.486 GHz 2.430 GHz 1,000 MHz 2.45879 GHz -42,26 dém 2,571 GHz 2.575 GHz 1,000 MHz 2,57129 GHz -43.14 deém -33.14 dB
2.499 GHz 2.500 GHz 1.000 MHz 2.49995 GHz2 -41.81 dBm 2,575 GHz 2.600 GH2 1.000 MHz 2.57521 GHz -43.13 dem -30.13 dB
2.500 GHz 2.530 GHz 100,000 kHz 2.50990 GHz 20,65 dBm 2,600 GHz 2.615 GHz 1,000 MHz 2.60347 GHz -48.25 dém -21.25 dB
L JL J L L J -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dam
SGL Count_100,/100

Offset 12.00 d&

Mode Auto Sweep

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

Offset 12.00 d&

Made Auto Sweep

(@3 cvgPwr
Limit Gheck C RIGHIE CLBER AR, G
20 dhjfie _BPURIOUS_ | INE_ABS ; s _$PURIOUS | INE_ABS i
10 0
0 ds e e t
o
-0 dBm ‘“ |
LINE 485 | Tao dem " !
!
{ fao dam ¥
-40 dBm -40 dBm
50 dBm 50
60 dBm: -60 dBm
Start 2.475 GHz 10005 pts Stop 2.53 GHz Start 2.54 GHz 10005 pts Stop 2.615 GHz
Spurious Emissions 'spurious Emissions
Range Low | RangeUp | RBW | Frequency | powerabs | Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit
2.475 GHz 2.430 GHz 1,000 MHz 2.45012 GHz 35,07 dem 2,540 GHz 2.570 GHz 100,000 kHz 254236 2.22 dBm 2778 dB
2.490 GHz 2.496 GH2 1.000 MHz 2.49599 GHz2 -32.91 dBm 2.570 GHz 2.571 GH2 1.000 MH2 2.57001 -28.44 dBm -18 44 dB
2.486 GHz 1,000 MHz 2.45891 GHz 3131 dém 2,571 GHz 2.575 GHz 1,000 MHz 2.57100 -33.75 dem -23.75 dB
2.499 GHz 1.000 MHz 2.50000 GHz2 -28.19 dBm 2,575 GHz 2.600 GHz 1.000 MHz 2.57593 -35.80 dim -22 .80 dB
2.500 GHz 100,000 kHz 2.50611 GHz 3,40 dBm 2,600 GHz 2.615 GHz 1,000 MHz 2.60030 -48.39 dém 21,39 dB
L JL J L L J -
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